http://www.parsun.com.cn |ICS$PA=I)I.II'I

Bl

SAE)es
PARTS CATALOGUE

<3

FIM B REB D HLEE R B R 2 Al
SUZHOU PARSUN POWER MACHINE CO.,LTD



EN
CONTENTS

HE— — — — — — — — — — 1~2

BRACKET - — — — — _ _ - 1~2

BRALE - — — — — — — — — — — — — — — — — — — — — — — 3~4
STEERING — — — — — — — — 3~4
AKERERK- — — — — — — — — — — — — — — — — — — — — — 5~6
UPPER CASING - — — — — — — — 5~6
KE—- — — — — — — — — — — — — — — — — — — — — — — — 7
BOTTOM COWLING — — — — — — — — . . 7
BHELE - — — — - — ( — — — — — — — — — — — — — — — — - 8~9
CONTROL SYSTEM — — — — — — — — §~9
ATRERBOBHZL — — — — — — — — — — — — — — — — — — — 10~12
LOWER CASING & DRIVE — — — — — — — — . . . . . o 10~12
mARHE - — — — — — — — — — — — — — — — — — — — — — - 13~ 14
ELECTRICAL SYSTEM — — — — — — — — — . . . . . . . _ 13~14
WaEgEE — — — — — — — — — — — — — — — — — — — — — — 15~16
CRANKSHAFT & PISTON — — — — — — — — — — — — — — — — — — — 15~16
B - - - - - — - - - - - - — - — — — — — — — — — 17~18
CRANKCASE — — — — — — — — — — — — — — — — - - —17~18
B — - — = — - — — — — — — — — — — — — — — — - 19~20
CARBURETOR ASSY — — — — — — — — . 19~ 20
R — — — — — — — — — — — — — — — — — — — — — — —21~22
STARTER — — — — — — — — — — — — — — — — — — — — — — — 21~22
WEAFE - — — — — — — — — — — — — — — — — — — — — — - 23~24
TOP COWLING ASSY— — — — — — — — — . . 23~ 24
Mwgg — — — — — — — — — — — — — — — — — — — — — — — 25
FUEL TANK— — — — — — — — 25
KL ) — — — — — — — — — — — — — — — — — — —26~27
CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — — — 26~27
MFRIBEE) — — — — — — — — — — — — — — — — — — — — — 28~129

APPENDIX 1 (REPATE KIT) = — — — — — — — — — — — — — — — — — — 28~29

WER2BES — — — — — — — — — — 30
APPENDIX 2 (REPARE KIT) — — — — — — — — — — — — — — — — — — 30




PAGE 1 OF 30

TES St

AL

PARTS NAME:

i3

BRACKET




TBS EHi PAGE 2 OF 30
ash: [#E
PARTS NAME: | BRACKET
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
5B |RZHES EHLEH () FHAR & £
I [15-01010003 REAE NYLON GASKET 2
2 [15-01010201 Wi COVER, ROTARY BRACKET 1
3 |6B/T97.1-6 T4E 6 WASHER 6 1
4 |GB/T5783-M6x35 AAER N6x3S BOLT Mox33 4
5 P2 6-01050100 G EF A LOCKED HANDLE ASSY 1
6 [F2. 601050002 Egus COMPRESS SPRING |
T |6B/T96-6 KA BIG WASHER 6 3
8 |1B/17940. 1-M6 B3 K3 AT M6 OILER M6 )
9 [5-01010004 HHEE UPPER ABSORBER 1
10 |r5-01010001 FFEI SEAT, ROTARY BRACKET !
11 |15-01010100 R dhd LOCKED BLOCK ASSY 2
12 |F4-01000003 % £ 4 NYLON WASHER )
13 |F4-01010000 REHE (F) 4% CLAMP BRACKET ASSY(RICHT) | 1
14 |6B/T5782-M8x140 AR Mex140 BOLT 8x140 |
15 [6B/T5782-M6x130 A Nox130 BOLT M6x130 1
16 |F8-01010001 P TUBE, BOLT 1
17 |15-01010005 THER LOVER ABSORBER 1
18 |GB/T5783-M6x12 AAER Mox12 BOLT Méx12 4
19 |75-01010007 GWRuEE (F) WREST SPRING (RIGHT) 1
20 |T5-01010006 GRuEE (£) VREST SPRING (LEFT) 1
2 [15-01010300 RN R LOCKED HOOK ASSY, TILT 1
22 |15-01010002 THERHE WREST SPRING, BRACKET 1
23 |15-01010400 AERAAERAH SUPPORT ASSY !
24 [R4-01030103 Tz HANDLE SHEATH !
25 [F8-01010105 THEEER PRESS PLATE 1
26 |F8-01010103 TERRIAE BUSHING, BRACKET )
27 [F4-01020000 REHRE (£) 4% CLAMP BRACKET ASSY (LEFT) 1
28 [F4-01010004 1Ak B A CLAMP HANDLE, STERN )
29 |F4-01010005 K B FRG4T RIVET, CLAMP HANDLE )
30 [F4-01010002 Ttk B A CLAMP SCREW )
30 |F4-01010003 BERE R CLAYP PAD )
3 |6B/T6170-M6 NAEE Mo NUT Mo 1
33 |6B/T889. 1-M8 FRRRMENANEEE M8 {LOCKNUT NS |
3 {F4-01000002 TAE R PLATE, TWO HOLE |
35 [F8-01010200 AR AN THRUST ROD ASSY |
36 [P4-01050002 EHEE CONICAL SPRING 1




TESE At M

PAGE 3 OF 30

FH 4R

PARTS NAME:

STEERING

I.rfg i




S PAGE 4 OF 30
FHEAR |BREES
PARTS NAME: |STEERING
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
HEEH | Bppe 45 (B EEAH G %2 i
I |B/T5783-8x25 AV B G 1R BOLT M8 x 25 1
2 [F4-01000014 BREFRER COVER, STEERING HANDLE 1
3 |P4-01000008 B ERAAD BUSHING B 1
¢ |Pa-01000011 HABEL WASHER A, BUSHING 1
s |Fa-05000014 B EEER ABSORBER, STEERING HANDLE 1
6 [Fa-01000010 WERED VASHER B, BUSHING 3
7 [F4-01000012 FRHERP AR WAVE WASHER, BUSHING 1
g |P4-01000009 B AL BUSHING 4, STEERING HANDLE | 1
9 | F4-01090001 B HANDLE, STEERING |
10 {T5-04010100 i THEAH THROTTLE CABLE ASSY 1
11 | F4-01090002 TANFE % STAY 1
12| 6B/T818-5x12 +E R L AT NSx1) SCREV Msx12 )
13 [ F4-01090401 SAETAR STOPER , HANG ROPE ASSY |
14 [F4-01090400 SEFRAE ENGINE STOP SWITCH ASSY 1
15 [F4-01090100 FARITFAS LEVER , THROTTLE ASSY |
16 [F4-01090004 RALE NYLON WASHER |
17| F4-01090003 BRFRELEER FRICTION 1
18| GB/T820-)5x25 LTS % 25 SCREW Msx25 1
19 |T15-01020300 BRFREREAE STEERING HANDLE ASSY 1
20 |6B/T848-10 N1 SMALL WASHER 10 1
2 [ F4-01090007 R4#% SPRING , COMPRESSION 1
22 | F4-01090006 TS BUSH |
23 | F4-01090200 BhRErRaat HAND BUTTON ASSY |
24| GB/T9141. 6x12 Fo#elex1) PIN , COTTER |
25 | F4-08000014 ik HANDLE MARK 1 1
26 | F4-08000016 HERETH CAUTION MARK !




PAGE 5 OF 30

TES Z4 +it

AL

KEEERK

UPPER CASING

PARTS NAME:




TBS R+ PAGE 6 OF 30
FHELAR  (KEEERK
PARTS NAME: | UPPER CASING
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
5B |RZHES EHLEH () FHAR HE £
I [F15-00000006 A4 06x1) PIN 6x1) )
2 |75-00000003 KALE 54 GASKET, ENGINE |
3 |15-02000200 KERERBAH UPPER CASING ASSY 1
4 {15-02000004 KERERBHE BUSHING, SHIFT LEVER |
5 |15-02000011 IW% KR RUBBER SEAL |
6 1502000002 HAEAS) WATER PIPE(S) 1
T5-02000001L HAEA(L) WATER PIPE (L)
7 |F4-02000011 5% HE SEAL, SHIFT ROD 1
8§ [F4-02000012 K ERER B RUBBER PLUG , UPPER CASING | 1
9 |15-02000008 HE FHM ORIENTED PLATE, WATER PIPE | 1
10 [cB/818-M5x10 T4 L EATNSx10 PAN HEAD SCREV M5x10 )
11 |T15-04010202 A% WATER NOZZLE 1
12 [15-02000010 A 62,550 Tx50 WATER PIPE & 2. 5x & Tx50 |
13 |B/5783-M8x10 A A ASx10 BOLT 8x10 1
14 [P4-03000024 i B g GASKET, BOLT 1
15 [6B/97.1-6 T4E 6 WASHER 6 6
16 [6B/5783-M6x30 AR Nox30 BOLT Méx30 )
17 [F2. 6-03020003L Bt iie RUBBER BUSHING 1
18 |T5-02010002 otz BUSHING, DRIVE SHAFT 1
19 {15-00000001 B 91,5 HOLLOW PIN 1
20 |15-00000002 ROEAE 09, HOLLOW PIN 1
2 (15-02010000 BRI EXTENSION ASSY 1
20 [6B/T893.1-22 HREELELD CIRCLIP 22 1
23 |15-02010001 AN EXTENSION 1
M4 [15-02000003 KERKFZ JACKET, WATER PIPE |
25 [15-02000300 #AEAH WATER PIPE ASSY 1




TBS ZF PAGE 7 OF 30
Fkst |KE
PARTS NAME: | BOTTOM COWLING

SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SE5E | 245 EHAR(HR) B4R D %e it
I |F4-05000023 TiE4 %4 HOOK, LOCK 1
2 |6B/T818-M5x14 TR LEAT Msxld SCREW, PAN HEAD MSx14 1
3 [6B197.1-5 THE § WASHER 5 )
& |F4-05000020 TUE 4t Bobi 445 SEAT ASSY, LOCKING HOOK 1
5 |6B/T889. 1-5 FEESM N AHUEEEN  |LOCKNUT NS 1
6 |6B/T5783-M6x16 A RS Moxl6 BOLT M6x16 4
7 |GBT97.1-6 T4H 6 WASHER 6 6
8 |cB/T5783-6x25 AR Mox2s BOLT M6x2$ !
9 |15-04000010 SRR RUBBER LOOP, CONNECTING ROD | 1
10 [6B/T5783-M6x10 NAER Nox10 BOLT M6x10 |
11 {15-04000300 T TEN R [ A PLATE, TIGHTWIRE !
12 |15-04000014 % 43kB CIRCULAR PLUG B 1
13 |15-04000013 AT TR IRE BUSH, AIR CHOKE 1
14 [15-04000012 PR T A CONNECTING ROD, AR CHOKE |
15 |15-04000008 PRI HANDLE, AIR CHOKE 1
16 |15-04000011 BT 3kA CIRCULAR PLUG A 1
17 |6B/T6170-M6 NAEE N6 NUT Mo 1
18 [F4-05000200 Wb B KA FUEL CONNECTOR ASSY |
19 |T2. 6B-04000023C g AED 0IL PIPE B 1
20 [F4-05000300 MR B A FILTER ASSY 1
21 |15-04000001 K& BOTTOM COWLING |
20 [F2.6-05000004 R ANPS RUBBER PLUG CIRCULAR 1
23 [15-04000016 M E A E 0IL PIPE 1




TES Zfr it

PAGE § OF 30

FHEAM [ EY

PARTS NAME: | CONTROL SYSTEM




TBS R+ PAGE 9 0F 30
FHRAR:  |BHAS
PARTS NAME: | CONTROL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
HBEE 2445 EELH(EX) EEAH G %e &
I {15-02000100 FHFRAE HANDLE ASSY, GEAR SHIFT 1
2 |6B/T308-8 M8 STEAL BALL 1
3 [F4-02000005 SYEE:S S SPRING, GEAR SHIFT 1
4 7502000005 FREFLE BRACKET, CONNECTING ROD 1
5 |TISB2401-PY O % s EPY 0-RING !
6 |6B/T91-1x12 ol COTTER PIN 1x12 1
T [15-02000007 3k SHAFT, CONNECTING ROD 1
8 [6B/T5783-M4x16 A HI4x16 BOLT M4x16 1
9 |B/T93-4 B 4 SPRING-WASHER 4 1
10 {15-02000006 A A CONNECTING ROD, GEAR SHIFT | 1
11 |GB/197.1-6 THE 6 WASHER 6 1
12 [F2. 6-00000002 SYEET ) CONNECTOR, GEAR SHIFT B 1
13 [F2. 6-00000001 TAEER) CONNECTOR, GEAR SHIFT A 1
14 [F4-00000005 AHE 6 BIG WASHER 6 1
15 |6B/T5783-M6x20 A HERNG6X20 BOLT M6x20 1




TBS Fi it PAGE 10 OF 30

FHELH | ATREAKEHES

PARTS NAME: [ LOWER CASING & DRIVE




TS 24+t

PAGE 11 OF 30

FUELR | ATEERBHZ4
PARTS NAME: | LOVER CASING & DRIVE
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE | RHGE EHAR () EEARER) %2 i
1 [15-03000000 KTEERRARK L) LOVER CASING ASSY (L) 1
T5-03000000 KTEERRERK ) LOVER CASING ASSY (S) 1
2 |75-03020000(L) a4t (L) DRIVE SHAFT ASSY (L) 1
15-03020000(9) W44tk (S) DRIVE SHAFT ASSY (S) 1
3 |T5-03000009 wr b A4 DOVEL PIN, IMPELLER 1
4 7503000003 MR PINION 1
5 (15-03000013 KEFHEA SEAL A, WATER PIPE )
6 [T5-03000012 #A%D VATER PIPE B 1
7 {15-03000014 KEFHED SEAL B, VATER PIPE 1
8§ |6B/T5782-M6x45 A AR Moxds BOLT M6x45 4
9 |GB/197.1-6 T8 WASHER 6 9
10 [15-03000010 KER7E WATER PUMP 1
11 |15-03000011 KEAR INNER SHELL, WATER PUMP |
12 |15-03000300 KRB IMPELLER, VATER  PUMP 1
13 [15-03000008 IR R GASKET, OUTER PLATE |
14 {15-03000007 MR OUTER PLATE 1
15 [15-03000006 PR T F St GASKET, OUTER PLATE 1
16 |F25-04000007 40410 PIN 94x10 )
17 (15-03000201 KRE WATER PUMP SEAT 1
18 [15-03000100(L) RO AL D) CAM ASSY, SHIFT ROD(L) 1
15-03000100(S) EHOSHAE©) CAM ASSY, SHIFT ROD(S) 1
19 |cB/1879.2-1.5x10  (REEEEEEHH 15X12  [PIN 1. 5x12 |
20 [TISB2401 P16 OB 15. 8x2. 4 0-RING 15. 8x2. 4 1
1 |15-03000020 THERHE ORIENTED BUSHING, SHIFT ROD | 1
27 (1503000022 RHEEHED SEAL B, ORIENTED BUSHING 1
23 [15-03000023 BB N PLATE, ORIENTED BUSHING 1
24 |6B/T5783-M6x16 AR Moxl6 BOLT M6x16 )
25 (1503000202 KRB 3 OIL SEAL, WATER PUMP SEAT 1
26 |15-03000004-1 RapsE® E 0. 10m SHIM 0. 10mm
15-03000004-2 Wahsh A Fr 0. 15m SHIM 0. 15mn
7 [15-03000003 KR5S GASKET, VATER PUMP SEAT |
1% [TLAL412Z e WA NEEDLE BEARING 1
29 {15-03000700 KTEE A LOVER CASING ASSY |
30 {15-00000001 BN ERH DT, 5x10 HOLLOW PIN @7, 5x10 |
31 [6B/1861.1-6 WG R4 Eo LOCK WASHER 6 1
3 {15-03000017 AT ANODE 1
33 [15-00000002 B0 E R D9, 5510 HOLLOW PIN @9, 5x10 |
3 |6B/197.1-8 T4E 8 WASHER 8 1
35 |6B/T5782-M8x40 AR N8x4l BOLT Mi8x40 1 $
(B/T5782-M8x167 ANAERA Mx167 BOLT M8x167 1 L
36 [F4-03000023 g R 4 PLUG, OIL HOSE )
37 [F4-03000024 RAER YRR GASKET )
3 |GB/T5782-M6xdS A Moxds BOLT Méx4s 1 5




TS 24+t

PAGE 12 OF 30

FHELA: [ KTEERAEEH 24
PARTS NAME: | LOVER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & B4R () ARG %2 &
(B/T5782-M6x172 AR N6x172 BOLT M6x172 1 L
39 [6B/T820-M6x20 TFAEHIUREAT Nox20 SCREW Mex20 1
40 [T5-03000016 #kn VATER INLET 1
4 |6B/1276-6004 Rl REA 6004 BEARING 6004 !
4 [F8-04000002-1 FAEBEBE 0. 10m SHIM 0. 10nn
F8-04000002-2 TAEBERE 0. 15m SHIM 0. 15mm

3 [15-03010000 ERERAH GEAR, FORVARD |
44 {15-03000404 BLEY PIN, CLUTCH 1
45 {T5-03000400 et SHAFT ASSY, PROPELLER 1
46 |oB/T879.1-3.5x08  (EREEEEEMH 3.5x18  [PIN 3. 5x28 1
47 {15-03000403 \WE6E CLUTCH, DOG 1
48 [15-03000402 BARBE SPRING, CLUTCH 1
49 [15-03000401 Pkt SHAFT, PROPELLER 1
50 |T5-03000015 i 4 WASHER, REVERSE GEAR |
51 {15-03000600 fa Rt REVERSE GEAR |
5 [15-03000500 KTRERREAH COVER ASSY, LOVER CASING |
53 |B/T276-600 I B A6002 BEARING 6002 1
54 [TASOF404 31-050 OB S0x3.1 0-RING 1
55 [F8-04040004 3%t 3H15x28x10 0IL SEAL 1
56 (1503000501 KTEERKE COVER, LOVER CASING 1
ST |6B/T5783-M6x20 AR Mex20 BOLT M6x20 )
5§ |15-03000800 Ly S i CUSHION ASSY, PROPELLER SHAFT| 1
59 [T5-03030000 BiRak PROPELLER ASSY 1
60 |6B/T96-10 K4E 10 VASHER 10 1
61 [F15-06000016 Fier it NOTCH NUT 1
60 |0B/T91-3. 2x18 Fos 03218 PIN, COTTER 3. 2x18 |




TBS R+ PAGE 13 OF 30

FHMLT |8ARG

PARTS NAME: | ELBCTRICAL SYSTEM

b—g

b

(%




TES Ffr it

PAGE 14 OF 30

Y
—

T5-05000004

FEREE

RUBBER PLUG

FHRAR [RAE4%
PARTS NAME: | BLECTRICAL SYSTRM
PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS

LS & EHLEH () FHAR & £
I [F8-05000024 TRER NUT, FLYWHEEL 1
2 |T15-04000011 1hEE4E WASHER, FLYVHEEL NOT |
3 |6B/T5783-M6x12 ARG Mox1 BOLT M6x12 3
4 |8-05000015 kS PULLEY, STARTER 1
5 [15-05000300 T FLYVHEEL ASSY |
6 |6B/T818-M4x12 TR LB Wdx1) SCREW Mdx12 )
T |cB/193-4 BHLE 4 SPRING-WASHER 4 3
8 [15-05000100 &R PULSER COIL ASSY 1
9 |B/T818-M5x20 TR LB Mx0 SCREW M5x20 )
10 |6B/T93-5 BULE 5 SPRING-VASHER )
11 {15-05000200 LAt C0IL ASSY, MAGNETO 1
12 [6B/T818-Mdx8 TR LRAT Wxs SCREW Mdx8 1
13 [15-05000005 +# CIRCLIP 1
14 [18-05000018 TR SEMICIRCULAR KEY 1
15 |T5-05000400 Y HIGH PRESSURE ASSY 1
16 |B/T5783-M6x20 AR N6x20 BOLT Méx20 )
17 |cB/197.1-6 THE ¢ WASHER 6 )
18 {T5-04000402 EXERRED RUBBER JACKET B,C.D.1 UNIT | 1
19 |15-04000401 BEXBERAEREA RUBBER JACKET 4,C.D.I UNIT | 1
20 [15-04000400 BKER (.D.T UNIT ASSY I

1




PAGE 15 OF 30

TESE ¢ it

RH ML
PARTS NAME:

RN

CRANKSHAFT & PISTON




TBS {3 it

PAGE 16 OF 30

FRELH |pEuEE
PARTS NAME: | CRANKSHAFT & PISTON
PART 0. DESCRIPTION DESCRIPTION QT RENARKS
FH5 R4 (4 X) REAREX) HE &t
I [15-05010002 dEt 20x47x8 0IL SEAL 20x47x8 )
2 |T8-05020106 L rAE LOCATING FLAKE, CRANKSHAFT | 2
3 |T5-05020100 A AL 4 CRANK ASSY |
4| T5-05020005 IR A6204 (4 BEARING )
5 |T5-05020102 P PIN, CRANKSHAFT 1
6 |T5-05020101 B A A BLOCK, SING A 1
T |15-05020103 R A QUILL BEARING 1
8 [75-05020104 EHF CONNECTING ROD |
9 |75-05020106 Rk TAM, SWING BLOCK 1
10 |T5-05020105 B B BLOCK, SWING B 1
11 |cB/1895. 1-14 AR E 14 CIRCLIP )
12 |T5-05020004 EEH PIN, PISTON 1
13 |T5-05020001 EE PISTON 1
14 |15-05020002 EER PISTON RING 2
15 |75-05020003 R EA 014x018x19.8 QUILL BEARING ¢14x@18x19.8 | 1
16 |15-05020200 EEAMR PISTON ASSY |




PAGE 17 OF 30

TS M

FHL

H

p

ik

CRANKCASE

PARTS NAME:




TBS Z PAGE 18 0F 30
TIRAT [whk
PARTS NAME:  [CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
$BEE | EB43 B4R EAR G %8 &
1 |5-05010000 ML CRANKCASE ASSY 1
) |T5-05010003 A AERN6x3S BOLT Mgx35 )
3 | 6B/T97.1-6 THE ¢ WASHER 6 8
4 |T5-05010004 7 R M6x55 BOLT M6x55 4
5 |F15-00000006 EfiH Doxl) DOWEL PIN ®6x12 2
6 |15-05010202 it VALVE, INTAKE 1
7 |15-05010203 R i R4 LINITATIVE PLATE, VALVE 1
g |0B/T93-4 BUAHE 4 SPRING-WASHER 4 )
9 |B/T818-Méx10 7 LB Mx10 BOLT Méx10 )
10 1505000001 kg A4 GASKET, CYLINDER HEAD 1
1 |T5-05000002 g CYLINDER COVER 1
12 |68/197.1-8 THE § VASHER 8 5
13 {T5-05000003 7 fEAM8X3S BOLT M8x33 5
14 [BPR7HS KILE SPARK PLUG 1
15 [15-05030004 W E R GASKET, 0IL SEAL CASING 1
16 |15-05030002 S E R 10, 132507 0IL SEAL 10. 1x25x7 )
17 [15-05030003 HHBE WASHER, 0IL SEAL |
18 [T5-05030001 HH AR CASING, OIL SEAL 1
19 |6B/T5783-M6x20 A AERI6x20 BOLT M6x20 )
20 |75-05030000 gL i CASING ASSY, OIL SEAL 1




TS Z4¢ it

PAGE 19 OF 30

R B ER
PARTS NAME: | CARBURETOR ASSY

@22: B

AN 20,19 \
~ (g ~——" N

SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEH | EHRE B4R () EARERD $8 &

1 |6B/T818-M4x22 + 24 LB ATM4x0) SCREW M4x22 4

) |6B/193-4 BUHE 4 SPRING-WASHER 4 10

3 |T18-05000834 hiR = COVER, FUEL PUMP 1

4 |T8-05000833 MR ET GASKET, FUEL PUMP COVER 1

S |GB/T6170-M3 NARE 3 NUT M3 2

6 |T15-04060304 iR 7 FUEL PUMP SHELL |




TBS i+t PAGE 20 OF 30
FHELT: R
PARTS NAME:  [CARBURETOR ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
$BEE | EB43 B4R B4R G $ 8 &
7 [F4-04090005 BHRE CHECK VALVE 2
g [F4-04090011 R4 SCREW M3x5 9
9 |18-05000826 W 7 R DIAPHRAGM, FUEL PUMP |
10 |18-05000829 S ET GASKET, FUEL PUMP 1
11 |15-05000501 AR 0IL CUP 1
12 |18-05000824 HgE DRAIN SCREW 1
13 [78-05000825 Mo Edh GASKET |
14 |CB/T818-Mdx14 7 LA AM4x14 BOLT Mdx14 4
15 |T8-05000822 AR S GASKET, 0IL CUP |
16 |T5-05000502 S PIN, FLOAT 1
17 |B/T818-Meéx6 LA BOLT Mdx6 1
18 |T5-05000503 BF FLOAT 1
19 {T5-05000504 R NEEDLE VALVE ASSY 1
20 |T5-05000505-2 HREE SPRING, NEEDLE VALVE |
2 [15-05000505-1 I NEEDLE VALVE 1
20 |T5-05000506 i RUBBER CAP |
23 {T5-05000507 T MIAN NOZZLE |
M |15-05000508 TEd MIAN JET 1
25 |T5-05000509 FAREEL SLOW JET |
26 |T5-05000510 B4E WASHER, SWING LINK 2
27 |6B/T896-4 FosE 4 CIRCLIP 4 2
28 [15-05000511 i B Ak CARBURETOR 1
29 [T5-05000512 AREELd APRON, ACCELERATOR |
30 |6B/193-3 BEAE 3 SPRING-WASHER 3 3
31 |GB/T818-M3x5 + A LB BOLT M3x5 3
30 {T5-05000513 ¥ PLUG 1
33 |T5-05000514 i RUBBER PLATE 1
3 {15-05000515 Eid PLATE 1
35 |6B/T818-M4x10 7R LB Mx10 BOLT Méx10 2
36 [15-05000516 LSk § SPRING 9
37 [T5-05000517 BHEEA IDLE SCREW 1
38 |T5-05000518 e ) STOP SCREW 1
39 [15-05000519 w1 EFEE TWIST SPRING |
40 |15-05000520 i TEAEE PIPE, SWING LINK 1
41 {15-05000521 i TEFAH ACCELERATOR BAR ASSY |
42 {T5-05000522 T B A TIE-1N, 2
43 [15-05000523 BRI TEA 41 ROD ASSY, AIR STRANGER |
44 [15-05000524 BRTER APRON, ATR STRANGER |
45 |GB/T5783-M6x85 ARG Mox8s BOLT Mox8s 2
46 |6B/196-6 K4HE 6 BIG VASHER 6 )
47 {T5-05000008 HAHTE SILENCER 1
48 [T5-05000500 & & CARBURETOR ASSY 1
49 [18-05000012 (a:E GASKET, CARBURETOR 1




PAGE 21 OF 30

5 ZEFR

AL

R %

STARTER

PARTS NAME:

/ év ‘ ‘@ 1= S

) ‘A‘“\ \ @ anf)) e

47 =/ AN

WWWWW @ |
5\& / , //@MVA; 3 T T T T T T T T T T T T e e e -




TS Z{ it

PAGE 22 OF 30

EHEA |RHB
PARTS NAME: _|STARTER
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE | RHGE EHAR () EEARER) %2 i
1 [TES-05040000 o BA M STARTER ASSY 1
) |6B/T5783-M6K25 A MeX2S BOLT M6X25 3
3 (oB/197.1-6 T4E 6 WASHER 6 ;
4 [15-05040003 % ARRESTER 1
S [15-05040004 W BE COLLAR, ARRESTER |
6 [T5-05040005 HoBHE SWIST SPRING, ARRESTER |
T |cB/196-4 KB 4 BIG VASHER 4 1
8 |6B/T818-M4x30 TR L0 SCREW Mdx30 1
9 [15-05040006 H g B g ROCKER, ARRESTER |
10 [15-05040010 EFE X TIE-IN, LINK )
11 [15-02000009 Bk CONNECTING ROD, ARRESTER 1
12 |15-05040007 EE4Y COLLAR, ROCKER |
13 |cB/193-6 EHAE 6 SPRING WASHER 6 |
14 [cB/T818-6x16 TFERLEATNGx16 SCREW M6x16 1
15 |15-05040008 EEHE SWIST SPRING, ROCKER 1
16 |F4-04130102 R FE COVER, HANDLE 1
17 |F4-04130101 R HANDLE, STARTER |
18 |TES-05040009 BT HE SEAL, FROTHY RUBBER 1
19 |6B/T96-5 A2E 5 BIG WASHER |
20 |6B/T845-ST4. 8x12 [T FHEAEK A HRATSTA. 8x12  |SCREW ST4. 8x12 1
0 |P4-04130013 RHBIHE COLLAR 1
22 |F8-05050002 W Fr WEARING PIECE |
23 (TES-05040100 R BT AL CASING ASSY, STARTER |
24 |F-04030011 R34 (94, 5x1. 68n) START LINE 1
25 [F8-05050003 W EEE SPRING CASE 1
26 [F8-05050004 TS VOLUTE SPRING |
27 [15-05040002 ks WHEEL, START-UP |
28 |F8-05050007 ik SPRING, TENSION 2
29 |F8-05050006 Rt PAVL, DRIVE )
30 |P8-03050009 EHiE% SPRING, PLATE !
31 [F8-05050008 R ER PLATE, DRIVE 1
3 [F8-05050010 AT BOLT |
33 (120-03000002 THEELE NYLON WASHER, SHIFT GEAR |




15 ZHEFM PAGE 23 OF 30

FHAT |HEAH

PARTS NAME: | TOP COWLING ASSY




15 S+t

PAGE 24 OF 30

RRELH:  |TEAHE
PARTS NAME: | TOP COWLING ASSY
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE | RHGE EHAR () EEARER) %2 i
1 [TES-06000000 B4 1 TOP COWLING ASSY 1
2 |15-06000003 HH4 FRONT POTHOOK 1
3 |oB/T6170-5 RAER NS NUT M )
4 [15-06000002 ERRRA SEAL 1
S |TL5-06000002 TERH (%) MARK (LEFT) |, TOP COVLING 1
6 [F4-08000006 MERE ) MARK (BACK), TOP COVLING !
7 |TES-06000001 e TOP COVLING 1
8 |T15-06000001 MERE (%) MARK (RIGHT), TOP COWLING | !
9 |F8-08000010 et MARK, GEAR SHIFT 1
10 |6B/T618-M5x12 TFEALEAT M5x12 SCREW 5x12 )
11 |GB/T97.1-5 T4E 5 WASHER 5 4




TES B4+t

PAGE 25 OF 30

R4 | Bk 0w
PARTS NAVE: | FUBL TANK(120)

1 =
. e
Py
- | /
- f@ . -/ /
/ )
( ‘ -
T P -
L 3
L]
\
\
|
\
\
N\
AN
\
\
\
\
\
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH |EHRS AL (0 X) T4 GEX) HE Foid
L |F15-09000000 W R 0IL TUBE ASSY 1
2 |F8-10000000 s FUEL TANK ASSY 1
3 |F15-10010000 LRk COVER ASSY, FUEL TANK 1
4 |oB/T818-M5x18 oA L EATNSx18 SCREW , PAN HEAD M5x18 4
5 |6B/197.1-5 THES WASHER 5 4
6 |F15-10020000 HETAR OLEOMETER ASSY 1
7 |F15-10000003 ft GASKET 1
8 |F15-10000002 B STRAINER 1
9 |F8-10000001 Mg A gk FUEL TANK 1 (120)




PAGE 26 OF 30

TS Z A

pE A S

PARTS NAME:

)
| Sl
—
et
—
= | =
—_
=5
=N =
—_| =
—
; o
| A
|
=| =
=
—
R =
» f—)
w&E




TBSEAF it

PAGE 27 OF 30

Fadst [RANAR (E54)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN, PART 0. DESCRIPTION DESCRIPTION 0T RENARKS
sEEE TR FELH (X EHELREX) HE 4
L {T5-05000000 KR & ENGINE ASSY 1
2 [15-05010002 A 20x47x8 0IL SEAL 20x47x8 )
3 |18-05020106 Ly LOCATING FLAKE, CRANKSHAFT | 2
4 |15-05020100 i A4 CRANK ASSY |
5 |15-05020005 VOl H A A 6204 (B4 BEARING 6204 2
6 [T15-05020102 P PIN, CRANKSHAFT |
7 |15-05020101 HEAR A BLOCK, SWING 4 |
8 |15-05020103 Rk QUILL BEARING |
9 |15-05020104 EH CONNECTING ROD |
10 |75-05020106 stk TAM, SWING BLOCK 1
11 |75-05020105 Bt 5 B BLOCK, SWING B |
12 |GB/T895.1-14 LERLEE 14 CIRCLIP )
13 [T5-05020004 EEH PIN, PISTON 1
14 |15-05020001 HE PISTON |
15 |15-05020002 EER PISTON RING )
16 [T5-05020200 EEAE PISTON ASSY 1
17 |T5-05020003 A A 914x018x19.8 QUILL BEARING ¢14x¢18x19.8 | 1
18 |15-05010000 ML A4 CRANKCASE ASSY |
19 |15-05010003 N AE NS BOLT M6x35 )
20 | B/T97.1-6 T4E 6 WASHER 6 8
i 7505010004 A N6xSS BOLT M6x55 4
20 [F15-00000006 EfiH Doxl) DOWEL PIN ®6x12 2
23 |15-0501020 HARF VALVE, INTAKE 1
4 |15-05010203 I K IRALK LIMITATIVE PLATE, VALVE 1
235 |6B/193-4 BHLE 4 SPRING-VASHER 4 )
26 |GB/T818-M4x10 TR LT Wx10 BOLT Méx10 )
27 | T3-05000001 kg a4 GASKET, CYLINDER HEAD 1
28 | T5-05000002 AlE CYLINDER COVER 1
29 |GB/197.1-8 T4E § VASHER 8 5
30 |T5-05000003 7~ B RN8x3S BOLT }8x3$ 5
31 |BPRTHS KILE SPARK PLUG 1
3| T5-05030004 WHE RS HE GASKET, 0IL SEAL CASING 1
33| T5-05030002 WHEKBA 10, 1x250 0IL SEAL 10.1x25x7 )
34| T5-05030003 W WASHER, 0IL SEAL 1
35| T5-05030001 EEAGLS CASING, 0IL SEAL 1
36 |6B/75783-M6x20 7 E 2 N6x20 BOLT M6x20 )
3| 1505030000 EEA CASING ASSY, OIL SEAL 1




PAGE 28 OF 30

i

TES %
fede T (153 15)

AL

PARTS NAME:

APPENDIX I (REPAIR KIT)

-
4




TES T4+

PAGE 29 OF 30

T4 T BEE)
PARTS NAME:  |APPENDIX I (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
L IEGE & B4R () ARG % &
I 7500000003 KL a4 GASKET, ENGINE |
2 [P 603020003 Bl 2R E RUBBER BUSHING 1
3 |15-02010002 Ba#ite BUSHING, DRIVE SHAFT 1
4 |75-03000013 KE REEA SEAL A, WATER PIPE ]
5 [15-03000014 KE FHEB SEAL B, WATER PIPE 1
6 (1503000011 KEAR INNER SHELL, WATER PUMP |
7 [15-03000300 AEHH INPELLER, VATER  PUMP |
g |15-03000008 el B GASKET, OUTER PLATE |
9 [T5-03000007 Sl OUTER PLATE 1
10 (15-03000006 SR T % S GASKET, OUTER PLATE 1
1 [15-03000022 RHEEHED SEAL B, ORIENTED BUSHING 1
12 [IISB2401 P16 EHABHEA SEAL A, ORIENTED BUSHING 1
13 [15-03000202 AR 3 OIL SEAL, WATER PUMP SEAT 1
14 {15-03000005 KB GASKET, WATER PUMP SEAT 1
15 |15-03000017 KT ML ANODE |
16 [F4-03000024 i e g GASKET )
17 |TASOF404 31-050 0@ 50x3.1 0-RING 1
18 |F8-04040004 ¥ i 2 Bl 3 15x08x10 0IL SEAL 1
19 [1s-02000011 IHRKE RUBBER SEAL !




TBS Fr it PAGE 30 OF 30

FEA A WD (B34
e
?/ PARTS NAME: ~ [APPENDIX Il (REPAIR KIT)

3
)
i
5|
\ \ 4 i
} @\§4° I
\ sS== A
el Y
8l
\g{J
PART NO. DESCRIPTION DESTRIPTION Ty REVARKS
N ERAR(FX) REL X Bz %t
15-05010002 dabihE 2054758 0IL SEAL 20x47x8 )
T5-05000001 kg b GASKET, CYLINDER HEAD 1
T5-05030004 HHE RS GASKET, 0IL SEAL CASING 1
T5-05030002 WHEKBE 10, 1250 0IL SEAL 10. 1x25x7 )
T3-05030003 WHIE WASHER, 0IL SEAL 1




TBS Z 4k F 1 PAGE 1 OF I
ZAdAt |FHERHEL
PARTS NAME:  [PARTS CATALOGUE INDEX

IHR S T#F5 FHRE N&/F% FHR 5 R&/ 5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
BPR7HS 18-14 F4-08000006 24-6 T5-02000005 9-4
F2.6-00000001 9-13 F4-08000014 4-25 T5-02000006 9-10
F2.6-00000002 9-12 F4-08000016 4-26 T5-02000007 9-7
F2. 6-01050002 2-6 F8-01010001 -16 T5-02000008 6-9
F2. 6-01050100 -5 F8-01010103 1-26 T5-02000009 22-11
F2. 6-05000004 7-12 F8-01010105 -5 T5-02000010 6-12
F4-00000005 9-14 F8-01010200 1-35 T5-02000011 6-5
F4-01000002 2-34 F8-04000002-1 12-42 T5-02000100 9-1
F4-01000003 2-12 F8-04000002-2 12-42 T5-02000200 6-3
F4-01000008 4-3 F8-04040004 12-55 T5-02000300 6-25
F4-01000009 4-8 F8-05000024 14-1 T5-02010000 6-21
F4-01000010 4-6 F8-05050002 1-1) T5-02010002 6-18
F4-01000011 -4 F8-05050003 22-15 T5-03000000 11-1
F4-01000012 4-7 F8-05050004 11-16 T5-03000003 11-4
F4-01000014 4-] F8-05050006 12-19 T5-03000004 11-26
F4-01010000 2-13 F8-05050007 21-18 T5-03000005 22-17
F4-01010002 1-30 F8-05050008 11-31 T5-03000006 11-15
F4-01010003 1-31 F8-05050009 22-30 T5-03000007 11-14
F4-01010004 -8 F8-05050010 2-3] T5-03000008 11-13
F4-01010005 -9 F8-08000010 214-9 T5-03000009 11-3
F4-01020000 -7 F8-10000000 25-1 T5-03000010 11-10
F4-01030103 -4 F8-10000001 25-9 T5-03000011 11-11
F4-01050002 2-36 F15-00000006 6-1 T5-03000012 11-6
F4-01090001 4-9 F15-00000006 18-5 T5-03000013 11-5
F4-01090002 411 F15-06000016 12-61 T5-03000014 11-7
F4-01090003 4-17 F15-09000000 25-1 T5-03000015 12-50
F4-01090004 4-16 F15-10000002 25-8 T5-03000016 12-40
F4-01090006 4-12 F15-10000003 25-1 T5-03000017 11-32
F4-01090007 -1 F15-10010000 15-3 T5-03000020 11-21
F4-01090100 4-15 F15-10020000 15-6 T5-03000021 12-63
F4-01090200 4-23 F25-04000007 11-16 T5-03000022 11-22
F4-01090400 4-14 T5-00000001 6-19 T5-03000023 11-23
F4-01090401 =13 T5-00000001 11-30 T5-03000100 11-18
F4-02000005 9-3 T5-00000002 6-20 T5-03000201 11-17
F4-02000011 6-7 T5-00000002 11-33 T5-03000202 11-25
F4-02000012 6-8 T75-00000003 6-2 T15-03000300 11-12
F4-03000023 11-36 T5-01010001 1-10 T5-03000400 12-45
F4-03000024 6-14 T5-01010002 1-1] T5-03000401 12-49
F4-03000024 11-37 T5-01010003 2-1 T5-03000402 12-43
F4-04030011 2)-24 T5-01010004 -9 T5-03000403 12-47
F4-04090005 -7 T5-01010005 2-17 T5-03000404 12-44
F4-04090011 20-8 T5-01010006 2-20 T5-03000500 12-52
F4-04130013 2-11 T5-01010007 2-19 T5-03000501 12-56
F4-04130101 0-17 T5-01010100 -1 T5-03000600 12-51
F4-04130102 12-16 T5-01010201 -1 T5-03000700 11-29
F4-05000014 4-5 T5-01010300 -1 T5-03000800 12-58
F4-05000020 1-4 T5-01010400 -3 T5-03010000 12-43
F4-05000023 -1 T5-02000002L/8 6-6 T5-03020000 11-2
F4-05000200 7-18 15-02000003 6-24 T5-03030000 12-39
F4-05000300 7-20 T5-02000004 6-4 T5-04000001 7-11




LS PAGE T OF I
FatAf |REERBEE
PARTS NANE:  [PARTS CATALOGUE INDEX
TR T T&/F% FHRT T IF% FHRT A/ F%5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
T5-04000008 7-15 T5-05010002 16-1 T2, 6E-04000023C 7-19
T5-04000010 7-9 T5-05010003 18-1 TES-05040000 12-1
T5-04000011 T-16 T5-05010004 18-4 TES-05040009 22-18
T5-04000012 T-14 T5-05010202 18-6 TES-05040100 1)-13
T5-04000013 7-13 T5-05010203 18-7 TES-06000000 24-1
T5-04000014 7-12 T5-05020001 16-13 TES-06000001 14-T
T5-04000016 1-13 T5-05020002 16-14 TLA1412Z 11-28
T5-04000300 7-11 T5-05020003 16-15 (B/T276-6002 12-53
T5-04000400 14-20 T5-05020004 16-12 (B/T276-6004 12-41
T5-04000401 14-19 T5-05020005 16-4 JASOF404 31-050 12-54
T5-04000402 14-18 T5-05020100 16-3 JISB2401-P16 11-20
T5-04010100 4-10 T5-05020101 16-6 JISB2401-P9 9-5
T5-05000001 18-10 T5-05020102 16-5
T5-05000002 18-11 T5-05020103 16-7
T5-05000003 18-13 T5-05020104 16-8
T5-05000004 14-211 T5-05020105 16-10
T5-05000005 14-13 T5-05020106 16-9
T5-05000008 20-47 T5-05020200 16-16
T5-05000012 20-49 T5-05030000 18-20
T5-05000100 14-8 T5-05030001 18-18
T5-05000200 14-11 T5-05030002 18-16
T5-05000300 14-5 T5-05030003 18-17
T5-05000400 14-15 T5-05030004 18-15
T5-05000500 20-48 T5-05040002 12-17
T5-05000501 20-11 T5-05040003 22-4
T5-05000502 20-16 T5-05040004 12-5
T5-05000503 20-18 T5-05040005 1)-6
T5-05000504 20-19 T5-05040006 12-9
T5-05000505-1 20-21 T5-05040007 22-12
T5-05000505-2 20-20 T5-05040008 12-15
T5-05000506 20-22 T5-05040010 12-10
T5-05000507 20-23 T5-06000002 24-4
T5-05000508 20-24 T5-06000003 24-)
T5-05000509 20-25 T8-05000015 14-4
T5-05000510 20-26 T8-05000018 14-14
T5-05000511 20-28 T8-05000822 20-15
T5-05000512 20-29 T8-05000824 20-12
T5-05000513 20-32 T8-05000825 20-13
T5-05000514 20-33 T8-05000826 20-9
T5-05000515 20-34 T8-05000829 20-10
T5-05000516 20-36 T8-05000833 19-4
T5-05000517 20-37 T8-05000834 19-3
T5-05000518 20-38 T8-05020106 16-2
T5-05000519 20-39 T15-01020300 4-19
T5-05000520 20-40 T15-04000011 14-1
T5-05000521 20-41 T15-04010202 6-11
T5-05000522 20-42 T15-04060304 19-6
T5-05000523 20-43 T15-06000001 24-8
T5-05000524 20-44 T15-06000002 24-5
T5-05010000 18-1 T20-03000002 1)-33




